Hi KOKI

Article

PiA ces dA©tachA®©es pour

QuantitA® utilisA©4

1 | 303255 SEAL LOCK SCREW M4X10 (W/SP WASHER)
2A | 333713 TAPPING SCREW D5X30 (W/FLANGE) BLACK (OLD 305507)
3 | 306888 PUSH BUTTON
4 | 306889 SPRING
5A | 320936 GEAR COVER (A) ASS'Y
6 | 315055 SEAL RING
7 | 315054 WASHER (A)
8 | 939540 RETAINING RING FOR D10 SHAFT (10 PCS.)
9 | 6200DD BALL BEARING 6200DDCMPS2L
10 | 315053 RUBBER RING (A)
11 | 315052 FELT PACKING (B)
12 | 315051 BEARING COVER (B)
13 | 360576U ARMATURE 110-120 VOLT
13 | 360576E ARMATURE 220-240 VOLT
14 | 315046 FAN GUIDE
15 | 961501 HEX .HD. TAPPING SCREW D5X60
16 | 340526E STATOR ASS'Y 220-240 VOLT
17 | 930703 BRUSH TERMINAL
18 | 315049 FELT WASHER
19 | 320218 O-RING
20 | 315050 LOCK PIN
21A | 331359 NEEDLE BEARING (NTN HK1210FM) (OLD 871397)
22 | 320937 GEAR
23 | 987201 SEAL LOCK SCREW M4X10 (W/SP WASHER)
24 | 937077 BEARING COVER (A)
25 | 6202DD BALL BEARING 6202DDUCMPS2S (OLD 956937)
26 | 940533 FEATHER KEY 3X3X10
27 | 320943 SPINDLE
28 | 315062 FELT PACKING (A)
29 | 315060 SEAL PACKING
30 | 315061 PACKING GLAND
32 | 321645 BACKING PAD
32 | 9532472 RUBBER PAD (D14 HOLE)
32 | 953255 RUBBER PAD (D16 HOLE)
33 | 9532462 WASHER NUT M14
34 | 315047 DUST SEAL
35 | 320945 HOUSING ASS'Y
36 | 320948 SETTING LABEL

Pagina 1/3




Hi KOKI

Article

PiA ces dA©tachA®©es pour

QuantitA® utilisA©4

38
39
40
41

42A
45
46
47
48

49A
51
52
54
55
56
56
56
57

501

503

504

505

608VVM BALL BEARING 608VVC2PS2L

995662 RUBBER RING (OLD 997511)

318721 MAGNET

320946 BEARING BUSHING

337094 CONTROLLER SWITCH (OLD 320941)

945161 BRUSH CAP

999043 CARBON BRUSH (1 PAIR)

958900 BRUSH HOLDER

938477 HEX.SOCKET SET SCREW M5X8

334722 HANDLE (A+B) SET (OLD 320939/320938)
302089 TAPPING SCREW (W/FLANGE) D5X20 (BLACK)
302086 TAPPING SCREW D4X20 (W/FLANGE) BLACK
937631 CORD CLIP

953327 CORD ARMOR D8.8

5002417 CORD

500447Z CORD 2,5M 2 X 1.0 HO5VV-F (OLD 5003957)

500435Z CORD 2,5M 2 X 1.0 HO5VV-F W/PLUG 13A/250V GBR

321449 SWITCH (1P PILLAR TYPE) W/LOCK
955857 HEX. BAR WRENCH 8MM

320949 LOOP HANDLE

949434 BOLT WASHER M10 (10 PCS)

949844 HEX.SOCKET HD.BOLT M10X20 (10 PCS)

Pagina 2/3




SP18VA

Rew.5

Pagina 3/3



